
 

Approve Deny Signatures Date 

X  

Nicholas Hong, P.E. / ENVIRONMENTAL ENGINEERING 
SPECIALIST 
 
 
 

December 2, 2019 
 
 

  

Daniel W. Martin, P.E. / ENVIRONMENTAL ENGINEER 
MANAGER 
 
 
  

  

Maria Bebenek, P.E. / Environmental Program Manager 
 
 
  

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 

NPDES PERMIT FACT SHEET 
INDIVIDUAL SEWAGE 

Application No. PA0261661 

Facility Type 
Non-
Municipal APS ID 750112 

Major / Minor Minor Authorization ID 1140543 

a 
Applicant and Facility Information 

a 

Applicant Name Pravin M and Mangla P Patel  Facility Name Comfort Inn  

Applicant Address 2845 Lebanon Road   Facility Address 2845 Lebanon Road   

 Manheim, PA 17545-8346   Manheim, PA 17545-8346  

Applicant Contact Pravin Patel  Facility Contact Pravin Patel  

Applicant Phone (717) 665-3118  Facility Phone (717) 665-3118  

Client ID 287849  Site ID 725742  

Ch 94 Load Status Not Overloaded  Municipality Rapho Township  

Connection Status No Limitations  County Lancaster  

Date Application Received May 3, 2016  EPA Waived? Yes  

Date Application Accepted June 27, 2016  If No, Reason   

  

Purpose of Application This is a request for NPDES renewal. 

Adobe Acrobat 

Document
 

 

a 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0261661 
Comfort Inn  
 

2 

Summary of Review 

The application submitted by the applicant requests a NPDES renewal permit for the Comfort Inn located at 2845 Lebanon 
Road, Manheim, PA 17545 in Lancaster County, municipality of Rapho. The existing permit became effective on January 1, 
2012 and expired on November 30, 2016. The application for renewal was received by DEP Southcentral Regional Office 
(SCRO) on May 3, 2016. 
 
The purpose of this Fact Sheet is to present the basis of information used for establishing the proposed NPDES permit effluent 
limitations. The Fact Sheet includes a description of the facility, a description of the facility’s receiving waters, a description of 
the facility’s receiving waters attainment/non-attainment assessment status, and a description of any changes to the proposed 
monitoring/sampling frequency. Section 6 provides the justification for the proposed NPDES effluent limits derived from 
technology based effluent limits (TBEL), water quality based effluent limits (WQBEL), total maximum daily loading (TMDL), 
antidegradation, anti-backsliding, and/or whole effluent toxicity (WET). A brief summary of the outlined descriptions has been 
included in the Summary of Review section.  
 
The subject facility is a 0.0048 MGD treatment facility. The applicant does not anticipate any proposed upgrades to the 
treatment facility in the next five years. The NPDES application has been processed as a Minor Sewage Facilities Level 1 due 
to the type of sewage and the design flow rate for the facility. The applicant disclosed the Act 14 requirement to Lancaster 
County Commissioners and Rapho Township and the notice was received by the parties on April 15, 2016. A planning approval 
letter was not necessary as the facility is neither new or expanding.   
 
Utilizing the DEP’s web-based Emap-PA information system, the receiving waters has been determined to be Shearers Creek. 
The sequence of receiving streams that Shearers Creek discharges into are the Chickies Creek and the Susquehanna River 
which eventually drains into the Chesapeake Bay. The subject site is subject to the Chesapeake Bay implementation 
requirements. The receiving water has protected water usage for cold water fishes and migratory fishes. No Class A Wild Trout 
fisheries are impacted by this discharge. The subject facility discharges to high quality surface waters which precipitates the 
need for an evaluation of anti-degradation requirements.     
 
Shearers Creek is a Category 2, 5, and 5alt stream listed in the 2016 Integrated List of All Waters (formerly 303d Listed 
Streams). This stream is an attaining stream that supports fish consumption. This stream is also a non-attaining stream that is 
impaired for recreational use due to pathogens from an unknown source. Further, this stream is impaired for aquatic use due 
to siltation from agriculture. The receiving waters (Shearer Creek) feeds into Chickies Creek.  Chickies Creek is approximately 
5.5 miles from the subject facility. Chickies Creek is subject to a total maximum daily load (TMDL) plan to improve water quality 
in the subject facility’s watershed.  
 
Based upon the Fact Sheet from May 26, 2011, the point of first use has been identified by biologists as effluent dominated 
during dry periods. Biologists have recommended that the receiving stream will need the maximum protection available.   
 
The existing permit and proposed permit differ as follows: 
 

• Nitrite-Nitrate will have an effluent limit of 10 mg/l. 

• Monitoring for TDS has been eliminated. 

• Total Lead will be lowered to 0.094 mg/l. Monitoring frequency shall be reduced to 1x/quarter. 

• Monitor frequency for Total Copper and Total Zinc shall be reduced to 1x/quarter. 

The proposed permit will expire five (5) years from the effective date. 
 
Based on the review in this report, it is recommended that the permit be drafted. DEP will publish notice of the receipt of the 
NPDES permit application and a tentative decision to issue the individual NPDES permit in the Pennsylvania Bulletin in 
accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, DEP will accept written comments from 
interested persons for a 30-day period (which may be extended for one additional 15-day period at DEP’s discretion), which 
will be considered in making a final decision on the application.  Any person may request or petition for a public hearing with 
respect to the application.  A public hearing may be held if DEP determines that there is significant public interest in holding a 
hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania Bulletin at least 30 days prior to the 
hearing and in at least one newspaper of general circulation within the geographical area of the discharge. 
 
Any additional information or public review of documents associated with the discharge or facility may be available at PA DEP 
Southcentral Regional Office (SCRO), 909 Elmerton Avenue, Harrisburg, PA 17110. To make an appointment for file review, 
contact the SCRO File Review Coordinator at 717.705.4700. 



NPDES Permit Fact Sheet NPDES Permit No. PA0261661 
Comfort Inn 
 

3 

1.0 Applicant 

1.1 General Information 
 
This fact sheet summarizes PA Department of Environmental Protection’s review for the NPDES renewal for the following 
subject facility. 
 
Facility Name:    The Comfort Inn 
 
NPDES Permit # PA0261661 
 
Physical Address: 2845 Lebanon Road 
   Manheim, PA 17545 
 
Mailing Address: 2845 Lebanon Road 
   Manheim, PA 17545 
 
Contact:  Pravin Patel 
   Owner 
 
   Sanjay Patel 
   717-503-0769 
   sapa74@aol.com 
 
Consultant:  Scott Akens 
   Akens Engineering Associates, Inc. 
   219 E. Main Street 
   Shiremanstown, PA 17011 
   scott@akensengineering.com 
 

1.2 Permit History 
 

• The Comfort Inn (formerly Red Carpet Inn) was originally an onlot treatment system. The facility was converted to 

a surface discharge when the original dwelling was demolished and rebuilt as a larger motel. The design flow was 

based upon 100 gal/day/room and 400 gpd for the residence.  

• On September 3, 2010, DEP prepared a survey for the Point of First Use Survey.  

• On October 18, 2017, the facility was under a Consent Order and Agreement (COA). The major requirements of 

the COA were to (a) hire a qualified operator; (b) have an operator visit the facility at least 3x/wk; (c) submit a Part 

II, if necessary. 

The Comfort Inn has been categorized as an active NPDES permit in the Chiques Creek watershed. DEP review of this 
renewal permit was significantly delayed due to logistics related to managing effluent requirements for dischargers within 
the Chickies Creek watershed. 

2.0 Treatment Facility Summary 

2.1 Site location 
 
The physical address for the facility is 2845 Lebanon Road, Manheim, PA 17545. A topographical and an aerial photograph 
of the facility are depicted as Figure 1 and Figure 2.   

 
 
 
 
 

mailto:sapa74@aol.com
mailto:sapa74@aol.com
mailto:scott@akensengineering.com
mailto:scott@akensengineering.com


NPDES Permit Fact Sheet NPDES Permit No. PA0261661 
Comfort Inn 
 

4 

Figure 1: Topographical map of the subject facility 
 

 
 

Figure 2: Aerial Photograph of the subject facility 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0261661 
Comfort Inn 
 

5 

2.2 Description of Wastewater Treatment Process 
 
The subject facility is a 0.0048 MGD design flow facility. The subject facility treats wastewater using the Purestream 
Biologically Engineered Single Sludge Treatment (BESST) treatment process. This process includes the following treatment 
units: surge tank, an anoxic compartment, clarifier, aeration compartment, and uv disinfection prior to discharge through the 
outfall. The facility is being evaluated for flow, pH, dissolved oxygen, CBOD, TSS, TDS, fecal coliform, ammonia-nitrogen, 
total phosphorus, total copper, total lead, and total zinc.  
 
The existing permits limits for the facility is summarized in Section 2.4.  
 
The treatment process is summarized in the table. 
 

a 

Treatment Facility Name: Red Carpet Inn Wastewater 
 

WQM Permit No. Issuance Date 

3611401 10/31/2011 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage 

Secondary With 
Ammonia And 
Phosphorus Extended Aeration Ultraviolet 0.0048 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.0048 9.6 Not Overloaded Holding Tank Other WWTP 

 
2.3 Facility Outfall Information 
 
The facility has the following outfall information. 
 

Outfall No. 001  Design Flow (MGD) .0048 

Latitude 40º 13' 47.00"  Longitude -76º 25' 43.00" 

Wastewater Description: Sewage Effluent 

 
 
2.3.1 Operational Considerations- Chemical Additives 
 
Chemical additives are chemical products introduced into a waste stream that is used for cleaning, disinfecting, or 
maintenance and which may be detected in effluent discharged to waters of the Commonwealth. Chemicals excluded are 
those used for neutralization of waste streams, the production of goods, and treatment of wastewater. 
 
The subject facility utilizes the following chemicals as part of their treatment process. 
 

• Aluminum sulfate for phosphorus precipitation 

• Soda ash for H control and odor 

  



NPDES Permit Fact Sheet NPDES Permit No. PA0261661 
Comfort Inn 
 

6 

2.4 Existing NPDES Permits Limits 
 
The existing NPDES permit limits are summarized in the table. 

 

 
 

 
 
 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0261661 
Comfort Inn 
 

7 

 
 
3.0 Facility NPDES Compliance History 
 
3.1 Summary of Inspections 
 
A summary of the most recent inspections during the existing permit review cycle is as follows.  
 
11/20/2015:  

• The inspector reported that the DEP had not been receiving monthly reports for pumping and hauling information 

(amount, hauler, destination, etc) with the DMRs.  

• Non-compliance was reported in August 2015 thru October 2015. Violations are due to issues with equipment, 

operator training, and low food to mass ratio.  

• DO and pH were not being sampled daily.   

• Chesapeake Bay supplemental sheets and DMRs had not been submitted. 

• The facility recently replaced two pumps and did purchase DO and pH meters recently. 

12/18/2015:  

• The inspector noted errors for net total nitrogen, net total phosphorus, and total phosphorus for the months of 

August 2015 to October 2016.  

• The facility exceeded net total nitrogen and net total phosphorus established in the NPDES permit. The facility was 

advised to purchase credits by November 28, 2015. 

• The facility was issued a NOV for the Chesapeake Bay violations on February 23, 2016. 

04/26/2016:   

• By letter to the facility owner, the facility owner agreed to conduct an engineering evaluation of the facility and 

submit the report to DEP within 30 days of the letter.  



NPDES Permit Fact Sheet NPDES Permit No. PA0261661 
Comfort Inn 
 

8 

• The facility also agreed to pump and haul the sewage generated at the facility until the facility has an ability to meet 

NPDES permit discharge limitations. 

 08/24/2016:  

• The facility owner and DEP met and concurred on terminating discharge from the treatment plant. A proposal was 

to discharge to a holding tank with the contents being pumped out by a sewage hauler. 

01/30/2017:   

• A Field Order was issued to the facility on 01/30/2017. DEP cited the facility for operating the plant without a certified 

operator. The Field Order required them to have a certified operator by 2/1/17. 

11/29/2017: 

• The facility is operating as a Comfort Inn. 

• DMR records indicate that the plant began discharging in July. 

03/23/2018: 

• There was nothing significant to report 

02/19/2019: 

• Anoxic tank was converted to aeration to facilitate nitrification 

• The designed aerobic tank is now aerobic tank #2. 

• During winter, all tanks are covered with tarps. 

• During the summer, composite samples are collected from post aeration tanks. 

• During the winter, samples are collected from inside the control building from an effluent pipe. 

3.2 Summary of DMR Data 
 
A review of approximately 1-year of DMR data shows that the monthly average flow data for the facility below the design 
capacity of the treatment system. The facility was believed to have begun using eDMR in March 2019 
 
The maximum average flow data for the DMR reviewed was 0.00226 MGD. The design capacity of the treatment system is 
0.0048 MGD. 
 
The facility was believed to begin using eDMR in March 2019. 
 
 
 
 
 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0261661 
Comfort Inn 
 

9 

DMR Data for Outfall 001 (from October 1, 2018 to September 30, 2019) 
 

Parameter SEP-19 AUG-19 JUL-19 JUN-19 MAY-19 APR-19 MAR-19 FEB-19 JAN-19 DEC-18 NOV-18 OCT-18 

             Flow (MGD) 
Average Monthly 

0.00137
4 

0.00226
6 0.00193 0.00126 

0.00097
8 

0.00118
8 

0.00106
9 

0.00132
2 

0.00084
4 

0.00094
3 

0.00111
7 

0.00191
6 

Flow (MGD) 
Daily Maximum 

0.00423
7 

0.00402
2 

0.00354
5 

0.00271
3 

0.00301
9 

0.00298
4 

0.00265
2 0.00291 

0.00303
9 

0.00327
3 

0.00301
3 

0.00310
1 

pH (S.U.) 
Instantaneous 
Minimum 7.7 7.7 7.8 7.9 7.9 7.8 7.8 7.6 7.7 7.8 7.7 7.8 

pH (S.U.) 
Instantaneous 
Maximum 8.2 8.3 8.1 8.3 8.2 8.2 8.5 8.3 8.4 8.3 8.2 8.2 

DO (mg/L) 
Minimum 7.2 7.0 7.1 7.4 7.8 8.1 8.7 7.9 9.3 8.2 9.0 7.8 

CBOD5 (mg/L) 
Average Monthly < 2.0 2.3 < 2.0 < 2.0 < 2.0 5.0 < 2.0 6.7 7.2 7 <3 9 

CBOD5 (mg/L) 
Daily Maximum < 2 2.5 < 2 < 2 < 2 6.3 < 2.0 7.6 9.5 8.9 3.7 9.6 

TSS (mg/L) 
Average Monthly < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 < 5.0 <5.0 <5.0 <5 <5 <5 

TSS (mg/L) 
Daily Maximum < 5 < 5 < 5 < 5 < 5 < 5 < 5.0 <5.0 <5.0 <5 <5 <5 

Total Dissolved Solids 
(mg/L) 
Average Monthly 431 393 376 508 481 487 295 525 449 595 480 484 

Total Dissolved Solids 
(mg/L) 
Daily Maximum 458 473 408 535 520 560 419 614 568 629 546 515 

Fecal Coliform 
(CFU/100 ml) 
Geometric Mean < 1 < 1 < 1 < 1 < 1 < 1 < 1 <1 <1 <2 <1 <1 

Fecal Coliform 
(CFU/100 ml) 
Instantaneous 
Maximum < 1 < 1 < 1 < 1 < 1 < 1 < 1 <1 1 3 <1 <1 

Nitrate-Nitrite (mg/L) 
Average Monthly 7.5 8.9 12.3 9.8 11.8 20.9 6.9 38 32.6 40.2 40.5 36.1 

Nitrate-Nitrite (lbs) 
Total Monthly 3 3 5 3 5 4 0.5 6 9 27 17 26 

Total Nitrogen (mg/L) 
Average Monthly < 8.8 13.4 13.5 < 10.9 < 12.8 < 22 9.3 <39.4 <33.6 <42 <42 <37 

Total Nitrogen (mg/L) 
Daily Maximum < 12.9 16.8 13.9 < 12.1 < 14.3 < 23.2 12 40.6 <36.5 <43.8 42.4 <38.7 



NPDES Permit Fact Sheet NPDES Permit No. PA0261661 